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Test Report In Xinke Laboratory

Item
MOD180- 60%Modacrylic38%Cotton2%Anti-static

Description
60%Modacrylic38%Cotton2%Anti-static EN Standard

Color Navy blue

Width 150CM

Weight 180gsm+/-5%
Tensile Strength
(T/W)

650/350N EN ISO 13937-2

Tear Strength
(T/W)

13/14N EN ISO 13934-1

Shrinkage rate
(T/W)

-1.3/-0.2 ISO 5077: 2007
(One time washing at 40
degree )

Initial Carbon
Long (T/W)

128/133

After flame time 0s
ISO 15025: 2000

After grow time 0s
ISO 15025: 2000

melt or drip No ISO 15025: 2000

Colorfastness to
rubbing

Dry:3-4, Wet:3 ISO 105 X12

http://www.xinkeprotective.com/
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TEST REPORT Nº 2013CN0183   

XINKE SPECIAL TEXTILE CO. LTD 
FLOOR 10, INTERNATIONAL TRADE 
BUILDING C, NEW 2STREET 
CN-453003 XINXIANG 
HENAN 
 

SAMPLES REFERENCED: 
  
-“FABRIC MOD180”. 
  
 
According to the information supplied by the costumer: 
Modacrylic/cotton/antistatic Fabric, approx. 180g/m². 

- HEAT RESISTANCE 
- LIMITED FLAME SPREAD 
- DETERMINATION OF DIMENSIONAL CHANGE IN DOMESTIC WASHING AND  
  DRYING 
- FABRIC TENSILE STRENGTH AND RUPTURE ELONGATION  
- DETERMINATION OF TEAR RESISTANCE  
- DETERMINATION OF pH VALUE 
- METHOD OF DETERMINING HEAT TRANSMISSION ON EXPOSURE TO FLAME 
- RADIANT HEAT 

 
 

 

ATTACHED  ---  SAMPLE(S) SEALED PAGE  1 OF  16 

DATE OF RECEPTION 

DATE TEST 
 

 
Starting: 15/11/2013 
Ending: 04/12/2013 

 

DESCRIPTION AND 

IDENTIFICATION OF 

SAMPLES 

TESTS CARRIED 
OUT  
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RESULTS 

 

HEAT RESISTANCE 

 
Standard 

ISO 17493:2000 

 
Apparatus 

Air stove 

 
Temperature 

 (180 ± 5) ºC 

 
Deviation from the Standard 

--- 

 
Test uncertainty  

± 0,6 % 

 
Pre-treatment 

5 washing cycles at 40ºC, according to the standard ISO 6330:2012, method 4N and A drying  

Material tested 

Main fabric 
 
 

Reference FABRIC MOD180 

Flame Melting Shrink 

No 
 

No 
 

Warp -2,8 % 
 

Weft -2,0 % 
  

No 
 

No 
 

Warp -2,9 % 
 

Weft -1,9 % 
  

No 
 

No 
 

Warp -2,7 % 
 

Weft -1,8 % 
  

 
 

PERFORMANCE LEVEL ACCORDING TO UNE-EN ISO 11612:2010 PASS 

 

Requisites to meet according to UNE-EN ISO 11612:2010 

 

a) No layer can ignite. 

b) No layer can melt. 

c) No layer shrinks more than 5%. 
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RESULTS 

 

LIMITED FLAME SPREAD 
 

 
Standard 

UNE-EN ISO 15025:2003 (Method A) 

 
Apparatus 

Equipment for determination of limited flame spread 13008IE12 

 
Original and pre-treatment test date 

20/11/2013-20/11/2013 
 
Conditioned 

24h. in indoor ambient conditions at 20 ± 2 ºC and 65 ± 5 % HR 

 
Original and pre-treatment ambient conditions test 

23,9ºC and 25,5% HR-24,2ºC and 25,5% HR 

 
Gas used 

Propane 

 
Deviation from the standard 

--- 
 
Face exposed to the flame 

Outer surface 

 
Material tested 

Principal fabric 

 
Test uncertainty  

± 0,29 s 

 
__________________________________________________________________>>> 
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RESULTS 

 

Reference FABRIC MOD180 

Pre-Treatment Original fabric 

 

Specimen 1 
 

2 
 

3 
 

4 
 

5 
 

6 
 

Direction Warp 
 

Weft 
 

Flaming to top or either side edge No 
 

No 
 

No 
 

No 
 

No 
 

No 
 

Post- After flame (s) 0,00 
 

0,00 
 

0,00 
 

0,00 
 

0,00 
 

0,00 
 

Post- Afterglow (s) 0,00 
 

0,00 
 

0,00 
 

0,00 
 

0,00 
 

0,00 
 

Loose waste No 
 

No 
 

No 
 

No 
 

No 
 

No 
 

Inflammation of the filter paper detached from 
waste 

No 
 

No 
 

No 
 

No 
 

No 
 

No 
 

Hole formation No 
 

No 
 

No 
 

No 
 

No 
 

No 
 

 
 

Pre-Treatment 
5 washing cycles at 40ºC, according to the standard ISO 6330:2012, method 4N and 
A drying 

 

Specimen 1 
 

2 
 

3 
 

4 
 

5 
 

6 
 

Direction Warp 
 

Weft 
 

Flaming to top or either side edge No 
 

No 
 

No 
 

No 
 

No 
 

No 
 

Post- After flame (s) 0,00 
 

0,00 
 

0,00 
 

0,00 
 

0,00 
 

0,00 
 

Post- Afterglow (s) 0,00 
 

0,00 
 

0,00 
 

0,00 
 

0,00 
 

0,00 
 

Loose waste No 
 

No 
 

No 
 

No 
 

No 
 

No 
 

Inflammation of the filter paper detached from 
waste 

No 
 

No 
 

No 
 

No 
 

No 
 

No 
 

Hole formation No 
 

No 
 

No 
 

No 
 

No 
 

No 
 

 
__________________________________________________________________>>> 
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RESULTS 

 

 

PERFORMANCE LEVEL ACCORDING UNE-EN ISO 11612:2010 A1 

 
 
Requisites to be met according to UNE-EN ISO 11612:2010  

 

a) No specimen shall give flaming to top or either side edge. 

b) No specimen shall give hole formation in any layer. 

c) No specimen shall give flaming or molten debris. 

d) The mean value of after flame time shall be ≤ 2 s. 
e) The mean value of afterglow time shall be ≤ 2 s. 

 
__________________________________________________________________ /// 
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RESULTS 

 

DETERMINATION OF DIMENSIONAL CHANGE IN DOMESTIC WASHING AND 
DRYING 

Standard 

UNE-EN ISO 5077:2008 + ERRATUM:2008 

Preparation, marking and measuring of fabric specimens according to UNE-EN ISO 3759:2011 
Washing procedure 

4N (Tª = 40 ± 3ºC; Total dry load test samples and the counterweight 2 ± 0.1 Kg) according to ISO 
6330:2012 

Used apparatus 

Wascator 

Used equipment 

02172E12 

Number of washing cycles 

5 

Procedure C - Flat dry 
Uncertainly of test 

± 0.3 % 
 

Reference Number of specimens Direction  Dimensional change(%) 

FABRIC MOD180 2 
 

Warp 

Weft 
 

-1,0 

 

-0,5 
 

REMARK 

Negative dimensional change indicates shrinkage 

REQUISITE 

In accordance with the Standard UNE-EN ISO 11612:2010 point (6.4.1), the dimensional change 
shall not exceed ±3%, both in width (warp) and in length (weft) 
 

PASS 

__________________________________________________________________/// 
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RESULTS 

 

FABRIC TENSILE STRENGTH AND RUPTURE ELONGATION 

 
Standard 

UNE-EN ISO 13934-1:2013 

Apparatus 

INSTRON Dynamometer 
 

Gauge length 

 

200 mm 

 

Rate of extension 

 

100 mm/min 

Pretension of 
Warp 5 N Weft 5 N 

Atmosphere for conditioning and testing 
Temperature (20±2) ºC Relative humidity (65±4) % 

Nº of specimens 
Tested 5 for each direction Rejected 0 

Pre-treatment 

5 cycles of washing at 40ºC, according UNE-EN ISO 6330:2012, method 4N and A drying 
 

Reference FABRIC MOA180 
 

Direction Average load (N) CV (%) 
Elongation to the maximum 

load (%) 
CV (%) 

Warp  
 

740 
 

1,0 
 

23,5 
 

2,6 
 

Weft 
 

480 
 

1,0 
 

24,5 
 

2,0 
  

 
 
REQUISITE STANDARD UNE-EN ISO 11612:2010 

The material must resist a breaking load in both directions ≥ 300 N. 

 

PASS 

 

__________________________________________________________________ /// 
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RESULTS 

 

DETERMINATION OF TEAR RESISTANCE 

 
Standard 

UNE-EN ISO 13937-2:2001 

Apparatus 

INSTRON Dynamometer 

Atmosphere for conditioning and testing 
Temperature (20±2) ºC Relative humidity (65±4) % 

Number of specimens tested 

5 for each direction 

State of the specimens 

Conditioning 
 

Pre-treatment 
5 cycles of washing at 40ºC, according UNE-EN ISO 6330:2012, method 4N and A drying 

 

Reference  

FABRIC MOA180 

Tear Average load (N) CV (%) 

Warp 41 
 

5,1 
 

Weft 44 
 

6,6 
  

 
Remark 

The test was performed with specimens of great width (200x200 mm) in both directions. 
 
 
REQUISITE ACCORDING TO STANDARD UNE-EN ISO 11612:2010 
 

The material must resist a breaking load in both directions ≥ 15 N. 
 

PASS 
 

__________________________________________________________________ ///> 
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RESULTS 

 

DETERMINATION OF PH VALUE 

Standard 

UNE-EN ISO 3071:2006 

Determination date 

21/11/2013 

Extractor solution 

A - H2O 

pH Extractor solution 

7,27 

Temperature 

16.4 ºC 
 

Reference pH Uncertainty 

FABRIC MOD180 6.80 
 

± 0.05 
 

 
__________________________________________________________________ /// 
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RESULTS 

 
 

METHOD OF DETERMINING HEAT TRANSMISSION ON EXPOSURE TO FLAME 

 
Standard 

ISO 9151:1995 

 
Apparatus 

Convective heat 

 
Heat flux density 

79,11  kW/m
2
 

 
Pre-Treatment 

5 washing cycles at 40ºC, according to the standard ISO 6330:2012, method 4N and A drying 

 
Conditioned 

24h. in indoor ambient conditions at 20 ± 2 ºC and 65 ± 5 % HR 

 
Ambient conditions test 

23,5 ºC and 21,5 % HR 

 
Deviation from the Standard 

--- 

 
Test date 

26/11/2013 

 
Material tested 

Principal fabric 

 
Test uncertainty  

± 0,36 s 
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RESULTS 

 
 

Reference Specimen 
Range of HTIª 12 
values (s) 

Range of HTIª 24 
values (s) 

FABRIC MOD180 

1 

2 

3 
Result 

 

3,5 

3,1 

3,2 

3,1 
 

5,1 

4,5 

4,6 

4,5 
 

 

PERFORMANCE LEVEL ACCORDING TO STANDARD UNE-EN ISO 11612:2010 B1 

 

Results in according with standard UNE-EN ISO 11612:2010 

 

Performance level Range of HTIª 24 values (s) 

 Minimum Maximum 
 

B1 
 

  4,0 < 10,0 
 

B2 
 

10,0 < 20,0 
 

B3 
 

20,0  
 

 
Heat transfer index, as defined in 
ISO 9151:1995 

 
Results have been obtained according a test method with pretenders only the classification of the 
materials, and are not necessary the application of the conditions 
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RESULTS 

 

RADIANT HEAT 

 
Standard 

UNE-EN ISO 6942:2002 

 
Apparatus 

Equipment for the determination of radiant heat 

 
Heat flux density 

20,10 kW/m
2
 

 
Pre-Treatment 

5 washing cycles at 40ºC, according to the standard ISO 6330:2012, method 4N and A drying 

 
Conditioned 

24h. in indoor ambient conditions at 20 ± 2 ºC and 65 ± 2 % HR 

 
Ambient conditions test 

23,5 ºC and 21,5 % HR 

 
Deviation from the Standard 

--- 

 
Test date 

26/11/2013 

 
Material tested 

Principal fabric 

 
Test uncertainty  

± 0,34 s 
 

Reference FABRIC MOD180  

Specimen 

1 
2 
3 

RHTIª 24 
 

RHTI
a
 12 

(s) 
RHTI

a
 24 

(s) 
(RHTI

a
 24 - RHTI

a
 12) 

(s) 

6,2 11,6 5,4 

6,1 11,3 5,2 

6,0 11,1 5,1 

6,0 11,1 5,1 
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RESULTS 

 
 

PERFORMANCE LEVEL ACCORDANCE WITH STANDARD UNE-EN ISO 11612:2010 C1 

 
 
Results in accordance with Standard UNE-EN ISO 11612:2010 

 

Performance level Range of RHTIª 24 values 

 Minimum Maximum 
 

C1 
 

7,00 
 

< 20,0 
  

C2 
 

20,0 
 

< 50,0 
  

C3 
 

50,0 
 

< 95,0 
  

C4 
 

95,0 
  

Heat transfer index, as defined in EN ISO 
6942:2002 

 
Results have been obtained according a test method with pretenders only the classification of the 
materials, and are not necessary the application of the conditions 
 

__________________________________________________________________ /// 
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RESULTS 

 

CHARGE DECAY 

 
Standard 

UNE-EN 1149-3:2004 pt. 4.2 
 
Conditioned 

24h. in indoor ambient conditions at 23 ± 1 ºC and 25 ± 5 % HR 

 
Ambient conditions test 

23,0 ºC and 22,6 % HR 
 
Test method used 

Induction charge (Test method 2) 

 
Potential applied 

(1200 ± 50) V in 30 µs 

 
Time measurement 

30s 
 
Deviation from the Standard 

--- 
 
Test date 

21/11/2013 
 
Material tested 

Principal fabric 

 
Measurement uncertainty 

Shielding factor: ± 0,02 

t50: ±0,01 s 

 
__________________________________________________________________>>> 
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RESULTS 

 

 
Pre-Treatment 

5 washing cycles at 40ºC, according to the standard ISO 6330:2012, method 4N and A drying 

 

 

Reference FABRIC MOD180 

Specimen 

1 
 

2 
 

3 
 

Average 
 

Shielding factor (units) Decay half time (s) 

0,67 
 

< 0,01 
 

0,67 
 

< 0,01 
 

0,66 
 

< 0,01 
 

0,66 
 

< 0,01 
  

 
 
 

ACCORDING TO STANDARD UNE-EN 1149-5:2008 PASS 

 
 
ACCEPTANCE CRITERION ACCORDING TO UNE-EN 1149-3:2004 AND UNE-EN 1149-5:2008, 
METHOD INDUCTION CHARGING 

Requisites according to Standard UNE-EN 1149-5:2008 for the induction charge method according to 
the Standard UNE-EN 1149-3:2004 are: 

 

t50 < 4s. or S > 0,2 

 
Where, t50= Decay half time 

 S = Shielding factor 

__________________________________________________________________/// 
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Lucia Martinez 
Head of PPE´s department 

 

 
 
 
 
 

 
LIABILITY CLAUSES 

 
1.- AITEX is liable only for the results of the methods of analysis used, as expressed in the report and referring 
exclusively to the materials or samples indicated in the same which are in its possession, the professional and 
legal liability of the Centre being limited to these. Unless otherwise stated, the samples were freely chosen and 
sent by the applicant. 
2.- AITEX  shall not be liable in any case of misuse of the test materials nor for undue interpretation or use of this 
document  
3.- The original test report is kept in AITEX. An electronic copy of it is delivered to the costumer which keeps the 
value from the original one as far as the security properties of the document are not violated. A hard copy of this 
report with the AITEX logotype sealed in all the pages, keeps the original value. 
4.- The results are considered to be the property of the applicant, and AITEX will not communicate them to third 
parties without prior permission. After one month, AITEX may use the results for statistical or scientific purposes. 
5.- None of the indications made in this report may be considered as being a guarantee for the trade marks 
mentioned herein.  
6.- In the eventuality of discrepancies between reports, a check to settle the same will be carried out in the head 
offices of AITEX. Also, the applicants undertake to notify AITEX of any complaint received by them as a result of 
the report, exempting this Centre from all liability if such is not done, the periods of conservation of the samples 
being taken into account. 
7.- AITEX may include in its reports, analyses, results, etc., any other evaluation which it considers necessary, 
even when it has not been specifically requested. 
8.- The estimated uncertainties in the tests accredited by ENAC are at the client’ s disposal in AITEX. 
9.- The tested samples will be stored in AITEX facilities during the next TWELVE MONTHS after the report 
emission. Any verification or complaint, requested by the client, will be made during the mentioned period. 
10.- This report may only be sent or delivered by hand to the applicant or to a person duly authorised by the 
same. 
11.- The results of the tests and the statement of compliance with the specification in this report refer only to the 
test sample as it has been analyzed / tested and not the sample / item which has taken the test sample. 
12.- AITEX laboratories are placed in Alcoy. 
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